

Certificate No:

JRC24N1130 RUD-240510HESNZ

This is to certify that the nominated size and quality of the following AMG product has been manufactured, inspected and tested to conform to 5467 with the following results.

## MILL/TEST CERTIFICATE

Description:

Trailer Chain Grade70 Long Link 8mm -10

Pieces per Link

Lashing Capacity:

3800kgs

Batch Number:

6130

MTM

2.5

Proof Load:

25.0Kn

**Breaking Load Result** 

77.2Kn

Elongation:

21.5%

Date:

8/10/24

## SIZE

D	L	В	b	
mm	mm	mm	mm	
8.0	41.0	31.0		

## **CHEMICAL COMPOSITION**

С	Si	Mn	P	S	Cr	Ni	MO
0.20	0.25	1.51	0.008	0.002			

**Authorised Signatory** 

lankallon.

Manufactured, Inspected and Tested for and on behalf of:

Allan Marketing Group
42 Clements Avenue Bundoora Australia